This website uses cookies to ensure you get the best experience on our website. Learn more Got it!

sealing kit VPA4482

Technical details

Article number VPA4482
Brand John Deere

Technical details

Suitable for brand John Deere
Standard delivery, 1-2 workdays
Express delivery, in 24 hours
Discount, for companies
Favorable, prices

Product description

Product description

sealing kit VPA4482

At RDM Parts we have over 700.000 original parts for John Deere garden parc and golf machinery. The part with part number VPA4482 fits for machinery of this brand. Replace worn down parts with the original parts of John Deere.

Maintenance to your John Deere machine with original parts like the sealing kit

Timely maintenance ensures that your machine is preserved as best as is possible. We offer original parts from John Deere like the sealing kit. We do not only offer original parts, but our assortment also includes non OEM parts that can replace the original. A part with the RDM- addition is an example of a non-original replacing part. If you like original parts for your maintenance, or alternatives. We are glad to help you with any questions about maintenance or repair to your John Deere machine.

Check if the sealing kit VPA4482 fits your machine

A mistake in a part delays a repair, so do a quick check to see if you are ordering the right part. This part has part number [SKU[ and fits for a John Deere machine. If you cannot find this number, or if you are in doubt, please contact us with a picture of the part and the serial number of your machine. We will have a look into it and come up with the right replacement part.

Mounting the VPA4482

Repairs or maintenance to your machine will last of the products used are attached with the right instructions in mind. A parts manual has all the information about the product, including the prescriptions. You can also ask a mechanic or specialist if your plan is following these guidelines.

Recently watched

Recently watched

Stirrup bolt M16 - 808-30-101-16
Stirrup bolt M16 - 808-30-101-16
  • Article number: 808-30-101-16
Stirrup bolt - M16 x 2 - 808-30-101-5
Stirrup bolt - M16 x 2 - 808-30-101-5
  • Article number: 808-30-101-5

Need advice?

Our specialists are ready for you

Open now!


Telephone: +31 (0)344-645675
Whatsapp: +31 (0)344-645675
E-mail: info@rdmparts.com